

February 2, 2016

· TEST REPORT ·

PN 123913

PLASTICS TESTING DEPARTMENT

Prepared For:

GRAND LINE[®]

*Kievskoe shosse, 35
Obrninsk, Kaluga Oblast
Russian Federation 249037*

Grand Line[®] has successfully passed:

- Flame ASTM D635 – 14
- Gardner Impact ASTM D4226 – 11 (ASTM D3679 – 13, Section 5.5)
- Color Change QUV ASTM G154 – 12a of $\Delta E < 3$ for the Brown Vinyl Siding

Prepared By: _____

Melissa Martin
Sr. Project Technician

Approved By: _____

Jim Drummond, Sr.
Physical & Plastic Testing, Manager



An A2LA ISO 17025 Accredited Testing Laboratory — Certificate Numbers 255.01 & 255.02
ISO 9001:2008 Registered

ISO 9001:2008
Registered

*Certificate Numbers 255.01 & 255.02

Letters and reports are for the exclusive use of the clients to whom they are addressed and shall not be reproduced, except in full, without the written permission of Akron Rubber Development Laboratory, Inc. (ARDL). The information contained herein applies to the specific material, products or processes tested or evaluated. No warranty of any kind is herein construed or implied. The liability of ARDL, Inc. shall be limited to the amount of consideration paid for services. ARDL, Inc. is ISO 17025 accredited by A2LA for the test methods listed on the attached scope.